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RTRBZESERE,EE, WS, ERBEEEPHERRT (The following samples was/were submitted and
identified by/on behalf of the client as) :

4% % 4% (Sample Description) . RF COAXIAL CABLE
BRI FE (Style/Item No.) : RG-316/U, RG-178B/U, RG178B/U OD:1.48mm, RG-405A, MINI RF 1.13mm,

MINI RF 1.32mm, MINI RF 1.37mm, MINI RF 0.8mm ( 2, #%, &k, &, 4,

o B 31 (Sample Receiving : 2009/09/04 AND 2009/11/20

Date)

ﬁﬂé&ﬂﬂﬁﬁ(Testing Period) : 2009/09/04 TO 2009/09/11 AND 2009/11/20 TO 2009/11/26

R & K (Test Results) : #FHATFT—HE (Please refer to next pages).

&% (Conclusion) : RIBEEPTIRMBES, H4E 48 R B SABRR S AT RE AR R LR

A RoHS(2002/95/EC) B A& 2354 2 & K (Based upon the performed tests by
submitted samples, the test results of Cadmium, Lead, Mercury, Hexavalent
Chromium Cr(VI), PBBs and PBDEs comply with the limits of RoHS Directive
2002/95/EC and its subsequent amendments).

* iR B A CE/2009/91047 % CE/2009/B5228 Z 3% *
(This report is combined with reports of CE/2009/91047 and CE/2009/B5228)

Signed for and on behalf of
SGS TAIWAN LTD.
Chemical Laboratory — Taipei

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
FRIEAFRY » HBRERMAESR RN AE - FRERKEAREEmIFA] > Ao o
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B2 4 K (Test Results)

i) 23X 3/4= (PART NAME) NO.1 4% 4 8% (SILVER COLORED METAL WIRE (CE/2009/91047 NO.1))
i) 23X 3/ 4= (PART NAME) NO.2 % B & ¥ (TRANSPARENT PLASTIC (CE/2009/91047 NO.2))
) 23X 3/ 4= (PART NAME) NO.3 2 &, B 4% (BLACK PLASTIC JACKET (CE/2009/91047 NO.3))
i) 23X 3/ 4= (PART NAME) NO.4 A% & A4 (BROWN PLASTIC JACKET (CE/2009/91047 NO.4))
i) 23X 3/ 4= (PART NAME) NO.5 R &SP (GRAY PLASTIC JACKET (CE/2009/91047 NO.5))
i) X 3R 1= (PART NAME) NO.6 G & 8B sh K (WHITE PLASTIC JACKET (CE/2009/91047 NO.6))
) 23X 3/ 4= (PART NAME) NO.7 A% & PF 4K (ORANGE PLASTIC JACKET (CE/2009/91047 NO.7))
58] 2X 2R1= (PART NAME) NO.8 B & BB 44k (BLUE PLASTIC JACKET (CE/2009/B5228 NO.1))
i) 23X 3/ 4= (PART NAME) NO.9 % & ¥ % 4P (GREEN PLASTIC JACKET (CE/2009/B5228 NO.2))
WA R ey R ool B% (Result) o
(Test Items) (Unit) (Method) fﬁ;;f? NO.1 NO. 2 NO.3 (;z;it)
4% / Cadmium (Cd) mg/kg |%FIEC 62321: 20087 ik, 2 n.d. n.d. n.d. 100
Fl R JEFE ST HBR T4
HeE . / With
reference to IEC 62321:
2008 and performed by
ICP-AES.
4% / Lead (Pb) mg/kg |%F#IEC 62321: 20087 7%, 2 n.d. n.d. n.d. 1000
FlRJERR ST HBR T4
AR . / With
reference to IEC 62321:
2008 and performed by
ICP-AES.
5K / Mercury (Hg) mg/kg |%FIEC 62321: 20087 ik, 2 n.d. n.d. n.d. 1000
Fl R JEFR ST HBR T4
AR . / With
reference to IEC 62321:
2008 and performed by
ICP-AES.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and
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SES T 7 A 3% A BR (Result) o
(Test Items) (Unit) (Me thod) fﬁg;f? NO. 1 NO. 2 NO.3 | (Limit)

<18 4% / Hexavalent Chromium ** %FIEC 62321: 20087 7,| 0.02mg/kg [Negative --- --- #
Cr(VI) by Spot test / boiling FlSpot test / boiling with 50 cm?
water extraction water extraction i surface

. / With reference to area

IEC 62321: 2008 and

performed by Spot test /

boiling water extraction

Method. (See Note 5)
<18 4% / Hexavalent Chromium mg/kg |%FIEC 62321: 20087 ik, 2 --- n.d. n.d. 1000
Cr(VI) by alkaline extraction FUV-VIS##]. / With

reference to IEC 62321:

2008 and performed by

UV-VIS.
AR FIFEEE / Perfluorooctane | mg/kg |5#US EPA 3540C: 19967 10 n.d. n.d. n.d. -
sulfonates (PFOS) 3, VARAR R AT R AR )
PFOS — Acid ARERFERR S S, / With
PFOS — Metal Salt reference to US EPA
PFOS — Amide 3540C: 1996 method for

PFOS Content. Analysis

was performed by LC/MS.
S RFE(4%) / PROA (CAS No.: mg/kg |%#US EPA 3540C: 19967 10 n.d. n.d. n.d. -
000335-67-1) ., VRARR AT E SRR

AR () 4B, / With

reference to US EPA

3540C: 1996 method for

PFOA Content. Analysis

was performed by LC/MS.
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SES T 7 A 3% A BR (Result) o
(Test Items) (Unit) (Me thod) fﬁﬁiﬁ? NO. 1 NO. 2 NO.3 | (Limit)

HE / Halogen
B Z% (#) / Halogen-Fluorine mg/kg ﬁ§5§BS EN 14582:2007, ¥X 50 n.d. 605000 | 125000 -
(F) (CAS No.: 014762-94-8) BT RATESA. / With

reference to BS EN

14582:2007. Analysis was

performed by IC.
B Z% (#) / Halogen-Chlorine mg/kg |5F#BS EN 14582:2007, W& 50 n.d. n.d. n.d. -
(C1) (CAS No.: 022537-15-1) BT RATESA. / With

reference to BS EN

14582:2007. Analysis was

performed by IC.
B Z% (i&) / Halogen-Bromine mg/kg éiing EN 14582:2007, ¥4 50 n.d. n.d. n.d. -
(Br) (CAS No.: 010097-32-2) BT RATESA. / With

reference to BS EN

14582:2007. Analysis was

performed by IC.
B2 (#t) / Halogen-Iodine (I) | mg/kg |%#%BS EN 14582:2007, ¥ 50 n.d. n.d. n.d. -
(CAS No.: 014362-44-8) BT RATESA. / With

reference to BS EN

14582:2007. Analysis was

performed by IC.
%2 5W KM / Sum of PBBs - n.d n.d. n.d 1000
— AWK / Monobromobiphenyl 5 n.d n.d. n.d -
AWK / Dibromobiphenyl 5 n.d n.d. n.d -
Eiﬂ%%%ii / Tribromobiphenyl 4 1EC 62321: 200877 3%, 5 n.d n.d. n.d -

AR / Tetrabromobiphenyl VARABRE M1/ H SRR 5 n.d n.d. n.d -
WK / Pentabromobiphenyl mg/kg |/ With reference to IEC 5 n.d n.d. n.d -

,\hﬁﬁﬁii / Hexabromobiphenyl 62321: 2008 and 5 n.d n.d. n.d -
/AR / Heptabromobiphenyl performed by GC/MS 5 n.d n.d. n.d -
NiRBER / Octabromobiphenyl 5 n.d n.d. n.d -
FLBTEK / Nonabromobiphenyl 5 n.d n.d. n.d -
+88 K / Decabromobiphenyl 5 n.d n.d. n.d -
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3% ES A 3% ol BR (Result) o

(Test Items) (Unit) (Method) (MDL) NO.1 NO. 2 NO. 3 (Limit)
% %W KBk A / Sum of PBDEs - n.d. n.d. n.d. 1000
*‘L@Eﬁiﬁﬁi / Monobromodiphenyl 5 n.d. n.d. n.d. -
ether
BT RE% / Dibromodiphenyl 5 n.d. n.d. n.d. -
ether
ZRWEREE / Tribromodiphenyl 5 n.d. n.d. n.d. -
ether
v R I R EE / 5 n.d. n.d. n.d. -
Tetrabromodiphenyl ether % #1EC 62321: 20087 7%,
AR OREE / ARABR AR/ B EARR] . 5 n.d. n.d. n.d. -
Pentabromodiphenyl ether mg/kg |/ With reference to IEC
S8 W KBk / Hexabromodiphenyl 62321: 2008 and 5 n.d. n.d. n.d. -
ether performed by GC/MS.
R T OREE / 5 n.d. n.d. n.d. -
Heptabromodiphenyl ether
NiR B KB / Octabromodiphenyl 5 n.d. n.d. n.d. -
ether
ibﬂ%ﬁﬁiiﬁi / Nonabromodiphenyl 5 n.d. n.d. n.d. -
ether
ﬂ‘ﬂ%%ﬁiﬁﬁi / Decabromodiphenyl 5 n.d. n.d. n.d. -
ether
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A (No. )

: CE/2009/B5228A H #](Date)
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2009/11/26

B & (Page)

6 of 21

ARAAB

(Test Items)

%4z
(Unit)

RRF %
(Method)

7 kAR A
5 AL
(MDL)

% (Result)

NO.

4

NO.5

NO.

6

ER
MRAE
(Limit)

43 / Cadmium (Cd)

mg/kg

$-#1EC 62321: 20087 7,

RIEAS 5T RR TS
WA HA) . / With
reference to IEC 62321:
2008 and performed by
ICP-AES.

2

n.d.

n.d.

n.d.

100

4% / Lead (Pb)

mg/kg

S F#1EC 62321: 20087 %,

RIEHETRR T AL
E A, / With
reference to IEC 62321:
2008 and performed by
ICP-AES.

1000

sk / Mercury (Hg)

mg/kg

$-#1EC 62321: 20087 7,
Rl B EAE 6T R T 4458
AR . / With
reference to IEC 62321:
2008 and performed by
ICP-AES.

1000

A8 4% / Hexavalent Chromium
Cr(VI) by alkaline extraction

mg/kg

% F#1EC 62321: 20087 %,
FUV-VIS#®] . / With
reference to IEC 62321:
2008 and performed by
UV-VIS.

1000

S RFIRFEER / Perfluorooctane
sulfonates (PFOS)

PFOS — Acid

PFOS — Metal Salt

PFOS — Amide

mg/kg

%-Z#US EPA 3540C: 19967
R, RIRAR R AT SRR AR A
ARESAE S F. / Vith
reference to US EPA
3540C: 1996 method for
PFOS Content. Analysis
was performed by LC/MS.

10

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
FRIEAFRY » HBRERMAESR RN AE - FRERKEAREEmIFA] > Ao o
This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention
is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company's findings
at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and
offenders may be prosecuted to the fullest extent of the law.

=kt

SRER R (A R/AF | Chemical-Taipei 33 WuChyuan Road, Wuku Industrial Zone, Taipei County, Taiwan /AU FLl T30 FLERE 3357 t + 886 (02)2299 3279 f + 886 (02)2299 3237 www.sgs.com

Member of the SGS Group (SGS SA)




SGS

AR E
Test Report

BT E A TR 8 00 A
WEIYANG TECHNOLOGY CO., LTD.

& IR LIRT K F #1358 14

NO. 13, DATUNG STREET, TUCHENG INDUSTRIAL DISTRICT, TAIPEI

HSIEN, TAIWAN

$EA5(No.) : CE/2009/B5228A H #](Date) : 2009/11/26 H#(Page) : 7 of 21

7 188 2% (Result) MR
A& RAA FRA&
(MDL) NO.4 NO.5 NO.6 (Limit)

ARAR Bz AR %
(Test Items) (Unit) (Method)

A BB (&%) / PFOA (CAS No.: mg/kg |%-F#US EPA 3540C: 19967 10 n.d. n.d. n.d. -
000335-67-1) *, AR ITE R AR
AR () 4B, / With
reference to US EPA
3540C: 1996 method for
PFOA Content. Analysis
was performed by LC/MS.

HE / Halogen

8% (#) / Halogen-Fluorine mg/kg |5#BS EN 14582:2007, W& 50 153000 140000 423000 -
(F) (CAS No.: 014762-94-8) T RMESH. / With
reference to BS EN
14582:2007. Analysis was
performed by IC.

B Z% (#) / Halogen-Chlorine mg/kg |%#BS EN 14582:2007, VA 50 n.d. n.d. n.d. -
(C1) (CAS No.: 022537-15-1) T RME A . / With
reference to BS EN
14582:2007. Analysis was
performed by IC.

8% (i&) / Halogen-Bromine mg/kg |%#BS EN 14582:2007, VA 50 n.d. n.d. n.d. -
(Br) (CAS No.: 010097-32-2) T RME M. / With
reference to BS EN
14582:2007. Analysis was
performed by IC.

B % (#L) / Halogen-Iodine (I) | mg/kg |%#BS EN 14582:2007, ¥X 50 n.d. n.d. n.d. -
(CAS No.: 014362-44-8) T RMESH. / With
reference to BS EN
14582:2007. Analysis was
performed by IC.
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SES T i A7 3% olyly BR (Result) o
3
(Test Items) (Unit) (Method) (MDL) NO. 4 NO.5 NO. 6 (Limit)

%2 5M KM / Sum of PBBs - n.d n.d. n.d 1000
— AKX / Monobromobiphenyl 5 n.d n.d. n.d -
AWK / Dibromobiphenyl 5 n.d n.d. n.d -
ZJAWK / Tribromobiphenyl 5 n.d n.d. n.d -
WA / Tetrabromobiphenyl 5 n.d n.d. n.d -
B AWK / Pentabromobiphenyl 5 n.d n.d. n.d -
SNiRME X / Hexabromobiphenyl 5 n.d n.d. n.d -
/AT / Heptabromobiphenyl 5 n.d n.d. n.d -
NiRBER / Octabromobiphenyl 5 n.d n.d. n.d -
FLBTEK / Nonabromobiphenyl 5 n.d n.d. n.d -
+i8Bt K / Decabromobiphenyl 5 n.d n.d. n.d -
$aB XBkMFe / Sum of PBDEs - n.d n.d. n.d 1000
— BT KB / Monobromodiphenyl 5 n.d n.d. n.d -
ether
BT RE% / Dibromodiphenyl %% 1BC 62321: 200877 7%, 5 n.d n.d n.d -
res SRR AT R AR
= AT EBE / Tribromodiphenyl | "5/F8 2222;? ;zg:rjzze to IEC 5 n.d. n.d. n.d. -
cther performed by GC/MS.
v R T R EE / 5 n.d. n.d. n.d. -
Tetrabromodiphenyl ether
FORTOREE / 5 n.d. n.d. n.d. -
Pentabromodiphenyl ether
SNIR B RE% / Hexabromodiphenyl 5 n.d. n.d. n.d. -
ether
R TR/ 5 n.d. n.d. n.d. -
Heptabromodiphenyl ether
NiR B KB / Octabromodiphenyl 5 n.d. n.d. n.d. -
ether
LB KB / Nonabromodiphenyl 5 n.d. n.d. n.d. -
ether
+ 80 K& / Decabromodiphenyl 5 n.d. n.d. n.d. -
ether

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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HSIEN, TAIWAN
SES T i A 3% sl # % (Result) o
(Test Items) (Unit) (Method) #& R 18 Fgﬁg
(MDL) NO.7 NO. 8 NO.9 | (Limit)
4% / Cadmium (Cd) mg/kg |%FIEC 62321: 20087 ik, 2 n.d. n.d. n.d. 100
R R JEAS & F R T4
HeE . / With
reference to IEC 62321:
2008 and performed by
ICP-AES.
4% / Lead (Pb) mg/kg |%FIEC 62321: 20087 ik, 2 n.d. n.d. n.d. 1000
RS TRRTHRAA
He g, / With
reference to IEC 62321:
2008 and performed by
ICP-AES.
5K / Mercury (Hg) mg/kg |%FIEC 62321: 20087 ik, 2 n.d. n.d. n.d. 1000
RS TRRTHEAA
HeE . / With
reference to IEC 62321:
2008 and performed by
ICP-AES.
<18 4% / Hexavalent Chromium mg/kg |%FIEC 62321: 20087 ik, 2 n.d. n.d. n.d. 1000
Cr(VI) by alkaline extraction FUV-VIS##A]. / With
reference to IEC 62321:
2008 and performed by
UV-VIS.
AR FIFEEE / Perfluorooctane | mg/kg |5#US EPA 3540C: 19967 10 n.d. n.d. n.d. -
sulfonates (PFOS) 3, VARAR R AT E AR )
PFOS — Acid ARERFERR S E. / With
PFOS — Metal Salt reference to US EPA
PFOS — Amide 3540C: 1996 method for
PFOS Content. Analysis
was performed by LC/MS.
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%A %4z Ry % TR # % (Resul t) 2R
(Test Items) (Unit) (Method) R Ad Fgﬁg
(MDL) NO.7 NO.8 N0.9 | (Limit)

A FHE(4%) / PFOA (CAS No.: mg/kg |%#US EPA 3540C: 19967 10 n.d. n.d. n.d. -
000335-67-1) M, VAR ATH R AR

ARFEBR(4£)SE. / Vith

reference to US EPA

3540C: 1996 method for

PFOA Content. Analysis

was performed by LC/MS.
Qi‘ / Halogen
8% (#) / Halogen-Fluorine mg/kg |%#BS EN 14582:2007, V& 50 668000 | 713000 | 670000 -
(F) (CAS No.: 014762-94-8) T RMESH. / With

reference to BS EN

14582:2007. Analysis was

performed by IC.
B Z% (#) / Halogen-Chlorine mg/kg |%#BS EN 14582:2007, VA 50 n.d. n.d. n.d. -
(C1) (CAS No.: 022537-15-1) T RMESH. / With

reference to BS EN

14582:2007. Analysis was

performed by IC.
B Z% (i&) / Halogen-Bromine mg/kg |%#BS EN 14582:2007, VA 50 n.d. n.d. n.d. -
(Br) (CAS No.: 010097-32-2) T RMESH. / With

reference to BS EN

14582:2007. Analysis was

performed by IC.
B % (#L) / Halogen-Iodine (I) | mg/kg |5#BS EN 14582:2007, ¥X 50 n.d. n.d. n.d. -
(CAS No.: 014362-44-8) T RME M. / With

reference to BS EN

14582:2007. Analysis was

performed by IC.
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I AR o)

ARAAB 1z AR & AL & X (Result) -

(Test Items) (Unit) (Method) (MDL) N7 NO.8 NO.9 (Linit)
% %% X4 Fe / Sum of PBBs - n.d n.d. n.d 1000
— AWK / Monobromobiphenyl 5 n.d n.d. n.d -
AWK / Dibromobiphenyl 5 n.d n.d. n.d -
ZJAWK / Tribromobiphenyl 5 n.d n.d. n.d -
WA / Tetrabromobiphenyl 5 n.d n.d. n.d -
B AWK / Pentabromobiphenyl 5 n.d n.d. n.d -
SNiRME X / Hexabromobiphenyl 5 n.d n.d. n.d -
/AR / Heptabromobiphenyl 5 n.d n.d. n.d -
NiRBE R / Octabromobiphenyl 5 n.d n.d. n.d -
FLBTEK / Nonabromobiphenyl 5 n.d n.d. n.d -
ﬂ‘ﬂ%%ﬁiﬁ / Decabromobiphenyl 5 n.d n.d. n.d -
% %W KBk A / Sum of PBDEs - n.d n.d. n.d 1000
— BT KB / Monobromodiphenyl 5 n.d n.d. n.d -
ether
— AW B / Dibromodiphenyl 5% IEC 62321: 20087 7k, 5 n.d n.d n.d -
ether VAR & TR/ E AR AR .

mg/kg |/ With reference to IEC

ZRWEOREE / Tribromodiphenyl 62321: 2008 and 5 n.d. n.d. n.d. -

th
° el performed by GC/MS.

V9 5 KA/ 5 n.d. n.d. n.d. -
Tetrabromodiphenyl ether

ERI Y EN 5 n.d. n.d. n.d. -
Pentabromodiphenyl ether

ST KB / Hexabromodiphenyl 5 n.d. n.d. n.d. -

ether

LR OREE 5 n.d. n.d. n.d. -
Heptabromodiphenyl ether

NiR B KB / Octabromodiphenyl 5 n.d. n.d. n.d. -

ether

LB T KB / Nonabromodiphenyl 5 n.d. n.d. n.d. -

ether

ﬂ‘ﬂ%%ﬁiﬁﬁi / Decabromodiphenyl 5 n.d. n.d. n.d. -

ether
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WEIYANG TECHNOLOGY CO., LTD.
& L8R LR KB #1358 148

NO.

13, DATUNG STREET, TUCHENG INDUSTRIAL DISTRICT, TAIPEI

HSIEN, TAIWAN

#ix(Note) ©

1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected (ﬂiﬁ%ﬁi)
3. MDL = Method Detection Limit (77 Z&A8 8|4 MR4E)
4. **= Qualitative analysis (No Unit) EMHoWH(REA(Z)
5. Spot-test:
Negative = Absence of Cr(VI) coating / surface layer (45 P18 1 3] 55184%),
Positive = Presence of Cr(VI) coating / surface 1ayer(@§ﬁ%q’ﬂﬁﬁﬂ§47kfgég):
The tested sample should be further verified by boiling-water-extraction method if the
spot test result cannot be confirmed.
F %00 A s kAN, AR S T dboiling-water-extract ionif| 3R kit — S BER
Boiling-water-extraction:
Negative = Absence of Cr(VI) coating / surface 1ayer(@§ﬁ%q’ﬂﬁﬁﬂz:iﬂ7ff§§§),
Positive = Presence of Cr(VI) coating / surface 1ayer(@§ﬁ%q’ﬂﬁﬁﬂiﬂ;&fﬁﬁ%);
the detected concentration in boiling-water-extraction solution is equal or
greater than 0.02 mg/kg with 50 e’ sample surface area.
3;&§2§ﬁ%ﬁ{;§0.02 mg/kg with 50 cm2 (sample surface area)
6. # = Positive indicates the presence of Cr(VI) on the tested areas and result be regarded
as not comply with RoHS requirement. (Positivek i3 EIRZ SI1E4E T F ARoHSE LK)
Negative indicates the absence of Cr(VI) on the tested areas and result be regarded
as comply with RoHS requirement. (Negative s 783k B3Rk 2 7518 4455 S RoHS & K )

7. "-" = Not Regulated (£ AAE)
8. "---" = Not Conducted (32|78 H)

PFOS % # H M (Reference Information) : 3H4 2006/122/EC (Directive 2006/122/EC)

(1)

(2)

S E T B AT 5 b Ak MM E KB R E B RE AR K0, 005%.
(May not be placed on the market or used as a substance or constituent of preparations in a

concentration equal to or higher than 0.005 % by mass.

FAE AT B AT 3 L ek b R S R LA RS B4 LB B A PFOSTE S B L R Mt thie L3t
PFOSE B R HFARKN0.1%, MGEKDREE EWE, 1o RPFOSEE EWE T 2B F AR KM ug/m2.

(May not be placed on the market in semi-finished products or articles, or parts thereof, if the
concentration of PFOS is equal to or higher than 0.1 % by mass calculated with reference to the

mass of structurally or microstructurally distinct parts that contain PFOS or, for textiles or other

coated materials, if the amount of PFOS is equal to or higher than lug/m2 of the coated material.)
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A (No. )

HSIEN, TAIWAN

: CE/2009/B5228A H #](Date)

13, DATUNG STREET, TUCHENG INDUSTRIAL DISTRICT, TAIPEI

2009/11/26

B & (Page)

1) ARIFAT YRR A > AR LB o (SME&AKX 7 &R ) /These samples were
dissolved totally by pre-conditioning method according to below flow chart. ( Cr®* test method excluded )

2) MRANE : A% / Name of the person who made measurement: Climbgreat Yang

3) MR EFA: 5RA4&E [ Name of the person in charge of measurement: Troy Chang

| W4~ 2#H 4% / Cutting ~ Preparation

v

A S FE / Sample Measurement

Y

45 Pb ~ 43 Cd

& Hg
v

g4 Cr
v

acid depended on different sample

RIZT B4R S 094 H 0 R 38 0 BRAEAT I
1t(4= F & Pi) / Acid digestion by suitable

R B R R ER A BB AG
Microwave digestion with
HNO3/HCI/HF

ANl gtk [Add
appropriate amount of
digestion reagent

material (as below table)
v

_‘

#i%& / Filtration F_

v
| &% [ Solution |

Y

'

| 7% / Residue |

v

T A B i i AT
L2 3 [ Heat to
appropriate
temperature to extract

1) ek /
Alkali Fusion

v

2) EBERRRR |
HCI to dissolve

| B30 F R T4 ik | ICP-AES

¥.%#E | Sample Material

h{uEgs k4848 / Digestion Acid

A, 4R, s, 74/
Steel, copper, aluminum, solder

EK, R, HBER, QAER, ERK/
Aqua regia, HNO3, HCI, HF, H20»

W35 [ Glass

A s, A B / HNOy/HF

4, %4, se, ME /
Gold, platinum, palladium, ceramic

XK /Aquaregia

4% [ Silver

78 [ HNO;

#Rg [ Plastic

ER, HEK, AR, B /
H,S04, H202, HNO3, HCI

#H1b / Others

AaNALTT IR B 7 2R |
Any acid to total digestion

AEig BR[|
Cool, filter digestate
through filter

v

e N EFI#EE Add
diphenyl-carbazide for
color development

Y

7% SOF RLBR ¥
% AR SIE R A
540 nm &y Bk E |
measure the
absorbance at 540 nm
by UV-VIS
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B & (Page)

14 of 21

B/ 5 aW X8 547428 | PBB/PBDE analytical FLOW CHART

1) #AAE : 5% / Name of the person who made measurement: Roman Wong

2) @R EFA BHI% [ Name of the person in charge of measurement: Shinjyh Chen

188X A2 K | First testing process —

EIFME#HRAZ A | Optional screen process  ............

#EAAZ 5 | Confirmation process — . — »

Sample / &
v

Sample pretreatment / & &b 775 2

Screen analysis / #1 & % #7

\

Sample extraction #5 &% 2 B/
Soxhlet method % X ZE &

[
v

Concentrate/Dilute Extracted solution
3R R Ya [ R

1
v

Filter / 3Bk i85

v

Analysis by GC/MS /
RARSEATH SRR AT

v
Issue Report #3riR%
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Test Re port

HGHABR T ERDA RS (0000

WEIYANG TECHNOLOGY co., LTD.
&L LR KE #1398 14

NO. 13, DATUNG STREET, TUCHENG INDUSTRIAL DISTRICT, TAIPEI
HSIEN, TAIWAN

ERFHR(SE) ERFRBRIATAIZE/
Analytical flow chart of PFOA/PFOS content

1) MR AEB : %% / Name of the person who made measurement: Carrie Liu
2) AR & FA: 3% / Name of the person in charge of measurement: Shinjyh Chen

~ A

Hon Al 2/
Sample pretreatment

l

F AFEREER
(%% 7 % US EPA 3540C) /
Sample extraction by Soxhlet extraction
(Reference method US EPA 3540C)

l

ERRHREIR |
Concentrate/Dilute Extracted solution

\4
VARAB R AT H AR AT R/
Analysis was performed by LC/MS

A\ 4

#4% / Data
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%5 (No.)
Test Report

G FR TE A TRR 3

WEIYANG TECHNOLOGY CO., LTD.

& L8R LR KB #T135R 148

NO. 13, DATUNG STREET, TUCHENG INDUSTRIAL DISTRICT, TAIPEI
HSIEN, TAIWAN

&4 # %428 / Analytical flow chart of halogen content

1) #AAE : 24 / Name of the person who made measurement: Alan Chen
2) @R A FA: 5RZ&EHE [ Name of the person in charge of measurement: Troy Chang

H T I At/
Sample pretreatment/separation

!

R e o
Weighting and putting sample in cell

!

PR [ T
Oxygen Bomb Combustion / Absorption

ﬁrﬁi F AR/
Dilution to fixed volume

!

B AT RS 4T/
Analysis was performed by IC
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WEIYANG TECHNOLOGY CO., LTD.
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NO. 13, DATUNG STREET, TUCHENG INDUSTRIAL DISTRICT, TAIPEI
HSIEN, TAIWAN

i8] 23X €8 1/= (PART NAME) NO.1

;8] 2X €f 1= (PART NAME) NO.2
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i8] 23X €8 1/= (PART NAME) NO.3

;8] 2X €f 1= (PART NAME) NO.4
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;8] 2X €f 1= (PART NAME) NO.5

;8] 2X €f 1= (PART NAME) NO.6
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